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Test Certificate No.: 0000439658 

PANTHER 

TC Date: 20.05.2022 

TMT AEBARS 

To. M/s SHIVOM CONSTRUCTION COMPANY 
NIKATDURGA MANDIR.SHIVPUR SHAHBAJGANJPADARI 

BAJARGORAKHPUR.GORAKHPUR.PIN-273014 Utar Pradesh 
Process Route: BF-EAF-LRF-CCM-BRM 

Heat No. 

A21857C 

Total 

TEST CERTIFICATE FOR HIGH ISTRENGTH 

Material-TMI Bar / GRADE- FESS0D/ Size- 10,00 mm Dia 

Heat No 

"We cerify that the material described below fully conforms to IS: 1786-2008. Chemical composition and mechanical 

No. of 
Bundles 

A21857C 057 

Remarks: 

Bundle 
WMT) 

2980 15 O5.20122 
2.980 

Date of 

testing 

* input Billet Size :165 K 165 mm2 

).22 0.012 

Pormat No. 5.10P-2 REV N0,01: 

NDAL STEEL & POWER LTD 
District: RAMGARH Jharkhand -829143, INDIA Mob No. 491 9771492002 Email lb -qcispl patratu (@ patsp 

0.021 

ISO 900l: 2015 CERTIFIED COMPANY IATF 16949:2016CERTIJFIED COMPANY 

(PLEASE REFER TO IS 1786:2008 FOR DETAILS OF SPECIFICATION. REQUIREMENTS)" 

Chemical Composition 

BALKUDRA PALRATU 

Prepared By: MKTG BAR 

S+P 

0.033 

N 

Ppm) 

54 

CE 

Preparation Date & Time: 20.05.2022 14:52:36 
Page I ofI 

0.31| 

WUmtr 

(kg/mtr) 

).589 

Product ID 
Bundle No 

Dispatch Advice No. :72057792 Dionsile Tot.IS 1608, Bend Tet-IS 1599, Re-bend Test-1S 178%, Chemical Composition-IS 8811/ JIS GI253. 
Truck /Wagon No. : JH02AZ9322 

0.2% 

Proof 
Stress 

0.2% 

Min 

585.0 

Stress 
N/mm2 N/mm2 

EL 

Max 

599.0 

Tensíle 

5550868 are as indicated against each Heat No. 

687.5 

The material supplied conforms to the standard rolling and mass tolerances 

Delivery No. :12057792 
Purchase Order No. : po 
Purchase Order Date: 18 05 2022 Supply Condition :As Rolled 

19.7 

De-Oxidation:Killed 

Mechanical Properties 
TS/YS 
Ratio 

L161 

% Total 

Elongation at 
Max load 

hoe1. 1he above samples) has/have been tested at temp.: At ambient temperature, 2.Uncertainty percentage : xxx, 3. The results relate only to the items tested, 4. This certificate shal not be reproduced in part or full without writen 

8. 

o the Management. 5. Samples) drawn by us (Sampling procedure :2 samples to be tested for less than 100 TON heat and 3 samples to be tested for more than 100 TON beat), 6. All tests are performed as per proper standards 
a, As, Sn, N, H. O are not in our scope for chemical parameters and 0.2% Proof test, % El at max. force, Impact test, Microstructure, Macro test are not in our scope for mechanical parameters. 

Bend 
test 

CMIL-55 

Rebend 
test 

SATISFACTORYSATISFACTORY 

Authorized Signator 

(Suyt kutror 

For. Jindal Sleel & Pglae 

S 

DEFORMED STEEL BARS AND 
wIRES FOR CONCRIE KEINFORCEMENT 

strength Proof 
N/mm2 



Tet 
Certiicate Vo.: 

m06 s0 

TC Date :215 22 

PANTHER 

To Ms SHI OM CONS TRUCTION COMPANY 

NTA A TDLRGA 
MANDIR.SHIVPUR 

SHAHBAJGANJ.PADAPI 

BAJAR. GOR A KHP LRC 
GORAKHPUR.PIN -27 3014Uttar Pradesh 

Process Route: BF-EAF-LRF-CCM-BRM 

Heat No. 

TEST CERTIFICA TE FOR HIGH STRENGTH DEFORMED SEH BARS AND 
wuES FOR CONCREIE REINFORCEMENT 

Material -TMI Bar / GRADE - FE550D / Size - 12.00 mm Dia 

A21437C 

Total 

Heat No 
A21437C 

Remarks: 

Bundle Date of No. of 
testing Bundles WMI) 

"TWe cerif that the material described below fully. conforms to IS: 1786-2008. Chemical composition and 
mechanical 

ion contained and daee doCument for ISI Certihcation Marks 
License 

Noertes of the product as tes ted in accordance with the Scheme of Testung and 

(PLEASE REFER TO IS 1786:2008 FOR DETAILS OF 
SPECIFICATION REEQUIREMENTS" 

041 

2 

043 

6.73921L04.2022 

6.739 

* Input Billet Size : 165 X 165 mm2 

0.22 

Truck /Wagon No. : JH02AZ9322 

0.016 

Format No. 5.10F-02 REV NO. 01: 

wit 

NDALS|EEL & POWERLID 

P 

0.022 

BALKI |DRA PAIRATU 

Email D 
4pl patratuo pat y jspl com 

Prepared By: MKTG BAR 

Dstnct PAMAR1 Jharkhand 9)9141 INDIA Mob No. 49197711922)2 

Chemical Composition 

ISO 9001: 20 15 CERIUEIED cOMPAN. IATF 10949:2016 CEPEIED COMPAN 

S+P 

0.038 

N 

(ppm) 

54 

Preparation Date & Time: 20.05.2022 14:52:50 
Page 1 of I 

CE 

0.365 

WUmtr 

(kg/mtr) 

lest Meh0ds : Tensile Test-IS 1608, Bend Test-IS 1599. Re.hend Test-IS 1786. Chemical Composition-IS 83117 JISG lA3. 
Dispatch Advice No. :72057792 

0.880 

Product ID 

Bundle No 

0.2% 
Proof 
Stress 

N/mm2 
Min 

565.0 

0.2% 
Proof 
Stress 

N/mm2 
Max 

610.0 

Tensile 
strength 
N/mm2 

681-0 

Dlivery No.: 72157792 
Purchase Order No. :po 

5550868 are as indicated against each Heat No. 

Purchzse Order Date 18 05 2022 
Supply Condition :As Rollet 

EL 

De-Oxidation:Killed 

9.7 

Mechanical Propertis 
TSYS 
Ratio 

L159 

Note :- L The above samples) has/have been tested at temp.: At ambient temperature. 2.Uncertainty percentage : xXX, 3. The results relate only to the items tested, 4. This certiicate shall not be reproduced in part or full witbout writes 

permission of the Management. 5. Sample(s) drawa by us (Sampling procedure: 2 samples to be tested for less than 100 TON heat and 3 samples to be tested for more than 100 TON heat), 6. All tests are performed 2s per proper standards. 

1.Zr, Ca As, Sn, N, H, 0 are not ín our scope for chemical narameters and 0.2 Proof test. El at max. force, Impact test, Microstructure, Macro test are not in our scope for mechanical parameters. 

& Total 
Elongation at 

Max load 

85 

Bend 
test 

Rebend 
test 

SATISFACTORYSATISFACTORY 

kufrsr 

Authorized Signatorys 
For. Jindal Stee & Poagli 

The material supplied conforms to the standard rolling and mass tolerances 



Test Certificate No.: 0000439660 
TC Date:20.05.2022 

To. Ms SHIVOM CONSTRUCTION COMPANY 
NIKATDURGA MANDIR.SHIVPUR SHAHBAJGANJ.PADARI 

BAJAR.GORAKHPUR.GORAKHPUR.PIN-273014Uttar Pradesh Process Route: BF-EAF-LRF.CCM-BRM 

Material - TMT Bar / GRADE -FE550D / Size - 16.00 mm Dia 

Heat No. 

B21425C 

B21429C 

B21445C 

TEST CERTIFICATE FOR H HIGH STRENGTH DEFORMED STUEL BARSA ND WIRES FOR CONCKETE RCINFORCEMEN: 

Total 

Heat No 

B21425C 047 
B21429C O18 

"We cerüfy that the material described below fully conforms to IS: 1786-2008. Chemical composition and 
onical propcrtics o produc as ested in accordance with the Scheme of Tedine nnd 

nsnection contained and atached Wih he document for ISI Certifcalion Marks License No.�M/L- 5550868 are as indicated against each Heat No. 
(PLEASE REFER TO IS 1786:2008 FOR DETAILS OF SPECIFICATION REQUIREMENTS)" 

No. of 
Bundles 

B21445c 001 

Remarks: 

050 

Bundle 
Wt(MT) 

743902 04.2022 

Date of 
testing 

2.66702 04.2022 0.22 
0.22 3.99102 04.2022 

14.097 

Input Billet Size : 165 X 165 mm2 

0.23 

Format No. 5.10F-02 REV NO. 01: 

% 
S 

0.015 

0.015 

0.018 

Test Methods : Tensile Test-IS 1608, Bend Test-IS 1599, Re-bend Test-IS Dispatch Advice No. : 72057792 Truck / Wagon No. : JH02AZ9322 

Prepared By: MKTG BAR 

Chermical Composition 

0.020 

0.029 

0.025 

ISO 9001: 2015 CERTIFIED COMPANY IATE 16949:2016 CERTIFIED COMPANY 

S+P 

0.035 

BALKUDRA.PAIRATI District RAMGART Jlharkhm 8)0143 INDIA Mob No 01 9771492002 

0.044 

0.043 

Email lb- qcipl patatu @pat spl.con 

Preparation Date & Time : 20.05.2022 14:53:08 Page 1 of 1 

(ppm) 

52 
56 

60 

POWER LTD 

CE 

0.361 
0.342 
0.350 

WUmtr 0.2% 

1.548 

L.564 
1.548 

Product ID 
Bundle No 

1786, Chemical Composition-IS 8811 /JIS G 1253, 

Stress 
N/mm2 

Min 

575.0 

S70.0 

S70.0 

Tensile 0.2% 

Proof strength 
N/mm2 Stress 

N/mm2 
Max 

595.0 

580.0 

604.0 

680.0 

672.5 

673.0 

EL 

19.8 

Deliverv No. :72057792 
Purchase Order No. : po 

Mechanical Properties 

19.6 

18.5 

Purchase Order Date: 18 05.2022 Supply Condition :As Rolled 

De-Oxidation:Killed 

TS/YS 
Ratio 

LI62 

l169 

L146 

Te Total 
Elongation at 

Max load 

8.4 

82 

Bend 

IS |786 200% 

test 

Note :- 1. The above samples) has/have been tested at temp.: At ambient 7.Zr CaAagenent. 5. Sample(s) drawn by us (Samnling nrocedure.2 somnles to be tested for less than 100 TON heat and 3 samples to be tested for more than 100 TON heat), 6. All tests are performed as per proper standards. 
7. Zr, Ca, As, Sn, N, H, 0 are not in our scope for chemical 

t temperature, 2.Uncertainty percentage : xXx, 3. The results relate only to the items tested, 4. This certiicate shall not be reproduced in part or full without written 

parameters and 0.2% Proof test, % El at max. force, Impact test, Microstructure, Macro test are not in our scope for mechanical parameters. 
The material supplied conforms to the standard rolling and mass toleranes 

CM/ 5550868 

Rebend 
test 

|SATISFACTORYSATISFACTORY 
SATISEACTORYSATISFACTORY 
SATISEACTORYSATISEACTORY 

(Suyt kumar 

Authorized Signatory (Quality Assurance) 
For, Jindal Steel & Pomer Lid 

(kg/mtr) Proof 



PANTHER 

Test Cetiicate Na: 0000u 20661 
TC Date :20.05 2022 
To M's SHIVOM CONSTRUCTION COMPANY 

NIKATDURGA MANDR.SHIVPUR SHAHBAJGANJ.PADARI 
BAJARGORAKHPURGORAKHPUR.PIN-273014Uttar Pradesh 
Proces Route: BF-EAF-LRF-CCM-BR\M 

Heat No. 

TEST CERTIFICATE FOR HIGH STRENGTH DEFORMED STEEL BARS A ND WIRES FORCONCKIE REINFORCEMEM 

B21379C 

Iotal 

Material -TMI Bar/GRADE - FES50D / Size - 20.00 mm Dia 

-We cetifr that the material described below fully conforms to IS: 1786-2008. Chemieal 
PLEASE REFER TO IS 1786:2008 FOR 

No. of 
Bundles 

Heat No 

B21379C 046 

3 

Penarks: 

Bundle Date of 

649 

10459 3L03.2022 

10 459 

O53 

* Input Billet Size : 165 X 165 mm2 

C 

0.22 

Pormat No. 5.10P412 HEV NO.01: 

Inspection contained and attached with the document for ISI Certification Marks License No.�ML - 5550868 are as indicated against each Heat No. 

S 

0.018 

JINDAL STEE & I BALKUDRA, PATRATU District: RAMGARH Jharkhand -829143. INDIA Mob No. 49| 977|49 2002 Email D - qcispl patratu@ pat jspl.com 

P 

0.022 

ISO 9001: 2015 CERTIFIED COMPANY IATF 16949:2016 CERTIFIED COMPANY 

Chemical Composition 

Prepared By: MKTG BAR 

S+P 

0.04 

N 

(ppm) 

59 

Preparatíon Date & Time : 20,05.2022 14:53:23 
Page I of I 

CE 

Composition and mechanical properties of the product 

UIREMENTS)" 
DETAILS OF SPECIFICATION REÌU 

0.339 

WUmtr 0.2% 
(kg/mtr) Proof 

2.455 

Tes Methds :Tensile Test-1S 168, Bend Tst-IS 1599. Re.hend Pest-IS 1786. Chemical Composition-1S 8811/ JSO 
Dispzch Advice No. :72057792 
Trudk / Wagon N0. : JHO2A19322 

Product ID 

Bundle No 

Stress 
N/mm2 N/mm2 

Min 

0.2% 
Proof 
Stress 

572.0 

Max 

TC-5944 

586.0 

Tensile 
strength 
N/mm2 

670.0 

Delivery No. :72057792 
Purchase Order No. : po 

EL 

Purchase Order Date : 18 05 2022 
Supply Condition :As Rolled 

182 

De-Oxidation:Killed 

Mechanical Properties 
TSYS 
Ratio 

as tested in accordance with the Scheme of Testing and 

1.157 

% Total 
Elongation at 

Max load 

85 

IS 1786 2008 

Bend 
test 

e ove samples) has/have been tsted at temp.: At ambient temperature. 2.Uncertainty percentage : xXx, 3. The results relate only to the items tested, 4. This certificate shall not be reproduced in part or ful withoul wnten 

e Management. 5. Samples) drawn by us (Samolinp procedure: 2 samoles to be tested for less than 100 TON heat and 3 samples to be tested for more than l00 TON beat), 6. All tests are performed as per proper standards. 

1.K.a As, Sn, N, H.O are not in our scope for chemical narameters and 0 24 Proof test. % El at max. force, Impact test, Microstructure, Macro test are not in our scope for mechanical parameters. 

CM/L5550869 

Rebend 
test 

SATISFACTORYSATISEACTORY 

(Suyt kurrar 

Authorized Signatory (Qual1ty Assurznc 

For, Jindal Steel & Power Ltd 

WtMI) testing 

POWER LTD 

The material supplicd conforms to the standard rolling and mass toleranes 
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